## CERTIFIED INSPECTION REPORT

Arconic

DAVENPORT

4879 State Street Bettendorf, IA 52722 01 · D

We hereby certify that the material covered by this certificate has been inspected with, and has been found to meet the applicable requirements described therein, including any specifications forming a part of the description and that samples representative of the material met the composition limits and had the mechanical properties shown on the face of this sheet.

This test report shall not be reproduced except in full, without the written approval of the Quality Department. No alteration, addition or other change is authorized to be made to this certificate. The recording of false, fictitious, or otherwise fraudulent statements or entries on this certificate by any recipient may be punished as a felony under applicable law. Per:

A/

Steven J. Jennings Manufacturing Director - Davenport & Satellites Bin C Republis Brian C. Reynolds Quality Assurance Manager

Page 1 of 2

Item Description 0.249 IN TK (+.0249 -.0249) X 48.0 IN W (+.375 -0.000) CAT X 801968 (N) A/T 3003-H22 COIL C-102 TREAD SHEET BRIGHT FINISH 801968. ((NOT MARKED)) NO ADDED OIL NOT INTERLEAVED COIL SIZES: ID 20 IN HORIZONTAL AXIS COIL WGTS: MIN 6000 LB MAX 10000 LB MAX GROSS SKID WGT: 10500 LB QUAN TOL +/-25 % CQR 0282075 REV 01 CUST REQ 22-12-01 \*\*\* W/E 22-12-03 \*\*\*

Num P	Package Ticket	Lot			Weigh	ıt	Qua	antity	UOM	Inspector Clock Numbers
	329764 329775	610 610	034		8480 9935		1 1		PC PC	 47453 28175 47453 28175 47453 28175
					18415		2		-	
CQR: 0	0282075.1 -Speci	fica	tion Li	mits						 
-	2	Max Min	UTS KSI 17.0	TYS KSI 12.0	EL4D PCT 7					
								0ther		
Chemica	al Composition	Max		FE CU 0.7 0.		ZN 0.10			Aluminum	
Alloy 3	3003	Min		0.	05 1.0				REMAIN	
Lot: 61	10034 - Mecha		-				y, Qua		er Results	 
	Dia		0->	UTS		TYS		EL4D		
Tmpr H22	Dir Longitudinal		est	KSI 22		KSI 18.3		16.8		

			Ship From:		RIVERDALE,IA.
4732882 Ship Date	0 B.L. No.	Invoice No.	Arconic No.	Item	
2022-12-16	12613362	00000	1001345745-	3	DP-45745-03-3
P.O. No./Govt	t Contract No.	Customer	Arconic	Item	
0100187		PHOENIX METALS	COM G0412006	63R01	GB8

## CERTIFIED INSPECTION REPORT

## Arconic

DAVENPORT 4879 State Street Bettendorf, IA 52722

Shin From: PTVERDALE TA

We hereby certify that the material covered by this certificate has been ins applicable requirements described therein, including any specifications fo	rming a part of the description and that samples	4732882
representative of the material met the composition limits and had the mec	chanical properties shown on the face of this sheet.	Ship Date
This test report shall not be reproduced except in full, without the written a addition or other change is authorized to be made to this certificate. The r	2022-12-1	
statements or entries on this certificate by any recipient may be punished	P.O. No./C	
Per:		0100187
AND	Buin C Republis	
	Dillar C Tragentis	
Steven J. Jennings	Brian C. Reynolds	
Manufacturing Director - Davenport & Satellites	Quality Assurance Manager	

I				Sinp Prom.		RIVERDALE, IA.
	4732882 Ship Date	0 B.L. No.	Invoice No.	Arconic No.	Item	
	2022-12-16	12613362	00000	1001345745-3	3	DP-45745-03-3
	P.O. No./Govt	Contract No.	Customer	Arconic 1	Item	
	0100187		PHOENIX METALS	COM G0412006	63R01	GB8

Page 2 of 2

- Mechanical, Physical, Metallograpy, Quantometer Results (cont.) ------Lot: 610034 21.9 18.6 16.3

Other Each Other Total Cast Number Chemical - OES SI FE CU MN ZN4P3568-004 0.2 0.6 0.12 1.1 0.00 < 0.05 Actuals < 0.15

This material was melted in the United States or a Qualifying Country [REF DFARS 225.872.1(a)]; it was manufactured in the United States